
membranes

Review

A Review on the Use of Membrane Technology Systems
in Developing Countries

Nur Hidayati Othman 1,*, Nur Hashimah Alias 1 , Nurul Syazana Fuzil 1, Fauziah Marpani 1 ,
Munawar Zaman Shahruddin 1, Chun Ming Chew 2,* , Kam Meng David Ng 2, Woei Jye Lau 3

and Ahmad Fauzi Ismail 3

����������
�������

Citation: Othman, N.H.; Alias, N.H.;

Fuzil, N.S.; Marpani, F.;

Shahruddin, M.Z.; Chew, C.M.;

David Ng, K.M.; Lau, W.J.; Ismail, A.F.

A Review on the Use of Membrane

Technology Systems in Developing

Countries. Membranes 2022, 12, 30.

https://doi.org/10.3390/

membranes12010030

Academic Editor: Javier

Miguel Ochando-Pulido

Received: 18 October 2021

Accepted: 22 November 2021
[...]
was found that the scaling issue on SWRO membrane decreased significantly, which led 
to the reduction of desalination cost. Although permeate flux and recovery enhanced, the 
rate was greatly affected by the type of NF membranes due to the difference in pore size. 

 
Figure 10. Flow diagram of the NF + SWRO integrated desalination process. Reprinted from [117] 
with permission from Elsevier, 2015. 

Although large-scale membrane water treatment systems are still at the infant stage 
in many developing countries, some have achieved quite impressive results [68,116,117]. 
These membrane filtration systems usually complement or support the existing conven-
tional system to increase the treated water capacity to meet growing demand. Large-scale 
membrane systems such as RO is impractical for economically challenged developing 
countries, particularly for populations living in rural and remote villages [118]. Such sys-
tems would require substantial advanced infrastructures and electricity supply for oper-
ations. A small-scale solar-powered membrane water treatment system is much more fea-
sible for these rural villages [119]. It is still an uphill task for many developing countries 
to develop the capital and operational budget to maintain these facilities for the rural ar-
eas. 

There is a vast potential for membrane-based desalination systems such as RO to re-
place the energy-intensive thermal/distillation technology [120]. This is mainly due to the 

Figure 10. Flow diagram of the NF + SWRO integrated desalination process. Reprinted from [117]
with permission from Elsevier, 2015.

Although large-scale membrane water treatment systems are still at the infant stage
in many developing countries, some have achieved quite impressive results [68,116,117].
These membrane filtration systems usually complement or support the existing conven-
tional system to increase the treated water capacity to meet growing demand. Large-scale
membrane systems such as RO is impractical for economically challenged developing coun-



Membranes 2022, 12, 30 19 of 37

tries, particularly for populations living in rural and remote villages [118]. Such systems
would require substantial advanced infrastructures and electricity supply for operations.
A small-scale solar-powered membrane water treatment system is much more feasible for
these rural villages [119]. It is still an uphill task for many developing countries to develop
the capital and operational budget to maintain these facilities for the rural areas.

There is a vast potential for membrane-based desalination systems such as RO to
replace the energy-intensive thermal/distillation technology [120]. This is mainly due to the
lower energy consumption and higher efficiency of the RO systems. Recent technological
developments in polymeric and ceramic type membranes have further propelled the
potential for large-scale desalination systems with much lower operational costs [121].
Growing global population and rapid industrialization have pushed many countries to
desalination and wastewater reclamation technology to fulfil the water demand. Some of
the critical issues of RO membrane fouling have been addressed with membrane surface
modifications to mitigate the problem [122]. One of the significant challenges of the
desalination system is to ensure the affordability of the treated water to the consumers or
end-users. More than 50% of the installed desalination RO plants are currently located in
the United States of America and the Middle East, which is home to less than 5% of the
global population [123].

Natural surface water remains one of the most widely used raw water sources for
large-scale water treatment plants [124]. Many UF membrane systems have been utilized to
process raw surface water into safe drinking water for public use [125]. Rapid industrializa-
tion in China for the past two decades has propelled the emergence of numerous research
and development (R&D) on large-scale UF membrane water treatment plants [23,70]. The
applications of UF systems are particularly suitable for highly urbanized cities that are
facing the scarcity of land for the treatment infrastructures. It has been reported that
UF systems take up almost 70% less footprint compares to the conventional sand/media
filtration system [5]. With the distinct advantages of being more compact and having
higher filtrate quality, UF membrane systems have become another feasible alternative
worth considering in many metropolitan cities.

Table 2 lists out several membrane systems that have been used in developing coun-
tries. To date, small-scale membrane systems are typically used to produce potable water
from brackish or seawater. Most studies indicate that a pre-treatment is critical to en-
sure that the feed water is compatible with the membrane system. Not only that, the
use of a pre-treatment system before the membrane system enhances the efficiency and
life expectancy of the membrane by decreasing the fouling and scaling issue. Some of
these membrane-based systems treat contaminated water, which further substantiate the
improved water quality obtained using this technology. As cost is a huge concern in most
developing countries, surface water or freshwater will still be the priority, as it costs much
less for treatment compared to seawater.

Table 2. Membrane system used in developing countries.

Country Water Source Membrane System Pre-Treatment
(Capacity) Conclusions Ref

Malaysia
Surface water

and
Groundwater

UF Nil
(15,536 MLD)

Effective at removing heavy metals (Cr, Cd, Zn,
Cu, Ni, and Pb from 92% to 100%) but expensive. [126]

Turkey Seawater RO and
NF-Desalination

NF
(Not available)

NF could be an ideal pre-treatment step for the
SWRO desalination to improve permeate flux and
recovery by eliminating the scaling problem and

reducing the cost of the desalination process

[117]

South
Africa Groundwater Gravity driven UF -Nil

(5000 L/d)

The microbiological quality of the permeate was
acceptable, and the integrity of the filtration

membrane was still maintained after ten months.
Total coliform removal (2419.2 to 7 cfu/100 mL)
and E. coli and Enterococc: Complete removal

[127]



Membranes 2022, 12, 30 20 of 37

Table 2. Cont.

Country Water Source Membrane System Pre-Treatment
(Capacity) Conclusions Ref

South
Africa Borehole Water

RO
Denitrification and

Desalination

3 dual media sand
filters using 2.5-µm

cartridge filter
(50 m3/d)

RO effectively for water denitrification in a rural
setting. Nitrate–nitrogen (reduced from 42.5 to 0.9
mg/L) and TDS of RO (reduced from 1292 to 24

mg/L)

[52]

India
Pesticide

contaminated
surface water

NF and RO
Coagulation and

Adsorption
(Not available)

Needs a pre-treatment to produce drinking water.
NF reduced hardness, COD, TOC, and completely

removed microbial content.
[128]

India
Arsenic

contaminated
water

NF Nil
(Not available)

NF remove arsenic (99.80%) following World
Health Organization (WHO) level [129]

Mozambique Freshwater UF
Sand filter of 150 µm

and 25µm
(Not available)

Permeate flux remained constant and
post-chlorination is required at the permeate tank
prior to the distribution point to ensure suitable

microbiological criteria.

[130]

Brazil Brackish Water RO-Desalination Nil
(Not available)

The desalinated water showed rejections ~ 94% for
SO4

2−, 97% for TDS and 100% for F−. [131]

Indonesia Brackish Water RO-Desalination

Degasifier,
coagulation and
dual-media filter
(Not available)

The groundwater can be treated by RO powered
using renewable energy or a simple desalination

plant using solar still. Both technologies are
efficient and cheap. Modularity allows for

upgrades and minimizes operational interruptions
when membrane under maintenance.

[132]

Vietnam Seawater Air gap membrane
distillation (AGMD)

MF HF
(46 L/h)

The seawater AGMD desalination proved feasible
for both technical and economic. Produce 46 L h−1

of high-quality distillate with specific energy
consumption of 87 kWh·m−3 without any issue of
membrane fouling and wetting when dealing with

real seawater.

[133]

Vietnam Wastewater and
Seawater

MF, UF, NF, RO, FO
and MD

Filtration
(Not available)

FO and MD can be used in small-scale systems at
low expenses. A membrane offers compactness,

system modularization, and lower energy
consumption

[134]

Vietnam Surface Water NF and ED hybrid
process

Electrodialysis
(Not available)

ED–NF is an effective alternative for small surface
water treatment plants in rural Vietnam. The water

quality generated was according VN guideline.
[135]

Southern
India

Membrane
filtered water

and household
container water

samples

Decentralized
membrane filtration

Filtration
(Not available)

Membrane filters helped reduce faecal coliform
bacteria and decentralized water filtration

infrastructure may be effective in places where the
microbiological quality of water is not addressed

correctly. Initial costs for installation and
maintenance are affordable.

[136]

Thailand Freshwater Ozonation (Submerged
Ceramic MD and UF

AC filter with 50µm
(5 m3/h)

This multi-stage process ensures efficient drinking
water production free from viruses and pathogens.
Due to low space requirements, compact treatment

units for decentralised units are needed.

[137]

Sri
Lanka Groundwater Nanofiltration (NF)

Sand and AC filters,
cation exchange resin,

precision filter
(20 m3/d)

The NF plant’s permeate water reduce hardness,
fluoride, and DOC. Fulfils Sri Lankan drinking

water requirements and is well approved by
society’s stakeholders.

[138]

China Reservoir Hollow fibre UF Filtration
(100,000 m3/d)

During the 7-year operation, the UF membrane
was effective to avoid breakthrough of organic

substance from microorganism metabolic activity.
[70]

China Raw Water UF Coagulation
(Not available)

Effective turbidity and other metals removals,
including total removal of coliform bacteria.
Coagulation process is needed before UF for

surface water with high turbidity and varying
quality.

[139]

South
Africa Surface Water Low Pressure UF Sand Filter

(Not available)

UF produce quality potable water at low operating
pressures ranging from 100 to 150 kPa hydrostatic

pressure. Excellent removal of turbidity and no
coliforms or faecal coliforms.

[140]



Membranes 2022, 12, 30 21 of 37

3.2. Cost Analysis of Membrane Systems

It has been widely accepted that the membrane system incurred much higher cap-
ital and operational expenditure compared to the conventional system [63]. The most
significant saving of the membrane system is on the smaller footprint required [141]. In
high-dense population urban cities, land acquisition to build a water treatment plant is
substantial and incurs a significant cost. Developed countries have taken full advantage of
the small footprint to build compact large-scale membrane water treatment systems to fulfil
the demand for highly populated urban cities [142]. Unfortunately, the smaller footprint
might be the only significant cost saving for these systems compared to the conventional
water treatment systems. It is widely documented that capital and operational expenses
for large-scale traditional water treatment systems is much lower and thus often become
the most preferred system in developing countries [143]. One of the most significant op-
erational expenses for large-scale water treatment systems is the electricity consumption.
Industrial-scale UF membrane water treatment systems could cost more than 20 times in
electricity consumption compared to the conventional system using the same source of
raw water as feed. It has been anticipated that due to the mass production and competition
among membrane manufacturer, more affordable and higher quality of membrane will
be made available in the near future. In developing countries, small to medium scale
membrane-based water treatment systems are confined to privately owned factories to
cater to production needs. This is primarily due to the insufficient clean water supply from
government-owned facilities for these factories.

Over the last few years, the cost of manufacturing polymeric membranes has reduced
substantially due to better production techniques and economies of scale. It has been
reported that an industrial-scale UF membrane plant capital cost is only about 6% more
than the conventional system. However, the estimated electricity cost for the UF system
is more than 20 times higher [5]. One of the hidden costs of the membrane system is
the periodic maintenance required. Due to the more complicated automation, highly
trained technicians and engineers are often stationed at these water treatment plants,
which incurred significant maintenance costs. In addition, many mechanical equipment
(e.g., pumps, valve actuators, electrical relays, etc.) are installed to enable the complete
automation for periodical cleaning of the membrane. Unlike the membrane system, which
requires backwash or cleaning every few hours of filtration, the conventional system could
operate for days before a backwash is initiated [144]. This allows less costly automation
installation, and the conventional system could be operated under manual mode to reduce
the overall capital and operational expenditures.

A detailed analysis between industrial-scale UF and conventional water treatment
systems for raw surface water has indicated that the overall cost of the UF system is still
much higher [5]. Table 3 summarizes the various cost incurred in general between the two
water treatment systems.

Table 3. General costs comparison between UF membrane and conventional sand/media water
treatment systems.

UF Membrane System Conventional Sand/Media System

Construction/Capital Cost Higher Lower
Operational Cost Higher Lower
Maintenance Cost Higher Lower
Land Requirement Lower Higher

Table 3 implies that as land scarcity becomes more apparent, especially in high-density
urban cities, the UF membrane system would become a more attractive solution. A land-
scarce developed nation such as Singapore has adopted many large-scale membranes
water treatment plants to fulfil their water needs [21]. It is estimated that more and more
developed countries shall face similar land scarcity issues due to the mass migration to
cities or urbanization.



Membranes 2022, 12, 30 22 of 37

3.3. Affordability, Supply and Demand for Clean Water

Most developing countries indicate a much lower per capita income compared to
developed countries [145]. This shows the less spending power on basic necessities such as
water and electricity utilities. The governments in these countries have little choice but to
continue large-scale conventional water treatment systems to ensure the affordability of the
consumers. The overall operational cost of these water facilities are mainly derived from
revenue collected from the consumers based on the stipulated water tariff imposed [146].
Affordable water tariff is generally defined as less than 5% of household income spent on
water bills [147]. In Southeast Asia (SEA), in developing countries such as Malaysia and
Indonesia, water tariffs are much lower compared to developed nations such as Singapore,
although these countries are close neighbours. Large-scale membrane systems are used
extensively in Singapore for clean water production, requiring much higher costs than
conventional systems.

It is estimated that the water demand of most developing countries shall keep on
increasing as they move forward with more industrialization activities and population
growth [148]. This has posed a strain on the existing raw water resources and water
treatment plants to produce sufficient treated water for the country needs. When the
relatively unpolluted raw water sources are scarce, the next step is to look for raw water
with much higher contaminant loading but which is still abundantly available. Due to
the limitations of the depth filtration mechanism in the conventional media sand filters,
it is incapable of handling some contaminant removal to ensure an effective solid–liquid